Independent ¢ Textile Test No: 144713

Tt

Service, Inc.

PO Box 1948 - 1503 East Morris Street - Dalton, GA 30722
Phone: 706-278-3013 e  Fax: 706-272-7057 e  E-mail: info@ittslab.com

Test Report

Customer: UPOFLOOR May 27, 2014

Subject: Sample(s) submitted for testing by the customer and identified below:;

Sample Identification: Xpression 1171
Batch 4010
Date of Manufacturing: 14™ Feb. 2014
Manufacturer; Upofloor

Test Method Conducted
ASTM C-1028
Static Coefficient of Friction

Test Method Summary:

The specimen submitted was subjected to testing in accordance to the test procedure. The results are reported
below.

Test Results |

Dry Coefficlent of Friction Wet Coefficient of Friction

1) 0866 7) 072 1} 085 7) 091
2) 0.88 8) 0868 2) 084 8) 089
3) 075 9) 074 3) 0.88 9) 0.89
4) 0.76 10) 0.76 4) 0.886 10) 0.88
5) 070 1) 074 5} 0.88 11) 0.92
6) 0.72 12) 0.70 6) 092 12) 0.91
Average  0.7180 Average  0.8824

Fo={Ro/Nw)=Xo Fu=(Ra/MNw)+ Xy

Fo = gtatic coefficient of friction for dry surface

Fw = static coefficient of friction of wet surface
Rp = total of the 12 dry force readings (ibs.)
Ry = total of the 12 wet force readings (Ibs.)
N = number of pulls (12)

Xy = dry calibration factor

Xw = wet calibration factor

W

= total weight of the heel assembly plus 50 Ib. weight

President L. Rent Suddeth

Our letinns and reports Am for the secdushe use of the customer 1o whom thoy are addressed, and their communication 10 any ofhers o7 1he use of the fame of Independent
Teatie Testing Service, InC., amas! receive Gut pior wiittes spprovid, Our iethsns and mports apcly ooy 1o the sampie tosted and are not necessany indicaive of 1he QUGS of

o simillar ge The: eagocs and baers and the name of Indeperdent Textio Tosting Service, Inc., are not 10 be LSed UN3er any clrTuMStaNces in
SSvarssng %o the gererl public.




